22” Side Discharge Seif-Propeiled Rotary Mower
Models: 21-2251F
21-2261F

Use: Grass Catcher Model 30-0215 (160747)
Replacement Bag (501882)

MOWERS WITHOUT S 64
HEIGHT ADJUSTERS
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22” Side Discharge Self-Propelled Rotary Mower
Models: 21-2251F

61F

Use: Grass Catcher Model 30-0215 (160747)
Replacement Bag (501882)

Description

Cover Assembly w/o Ht. Adj.
Cover Assembly w/Ht. Adj.t
Deck—22"

Blade 22" Offset

Wheel Assembliess

Wheel - 8" Steel

Wheel - Plastic

Control - Throttle, Plastic
Control - Engine/Blade”

Handle - Upper

Handle - Upper, Cushioned
Handle — Lower

Back Plate - Ht. Adj.t

Locknut - 3/8-16 Jam¥

Wheel Arm Assemblyt

Washer - Blade Adapter

Clip - Trailing Shield

Baffie - Deck

Handle Bracket - R.H.

Handie Bracket - L.H.

Ctrl - Engine/Blade Crossbar Cushioned”
Washer-Curved 5/16

Plastic tip - Ht. Adj.T

Cable Actuator

Trailing Shield - 22" w/o Ht. Adj.”
Trailing Shieid - 22" w/Ht. Adj.*}
Lockwasher-3/8 HD Split

Master Link #65

Blade Adapter

Bolt - 1/4-20 x 2 1/4 Hex

Decal - C.P.S.C. Danger

Decal - Blade Warning

Shoulder Boit - Rear w/Ht. Adj.T
Shoulder Bolt - Rear w/o Ht. Adj.
Wingnut 5/16-18

Woodruff Key #6

Cable Clamp

Screw Hex Head Sht. Metal #10 x 5/8
Bolt #10-24 x 3/8

Bolt - Hex Head Sems

Bolt - Curved Head Sq.

Boit - Oval Head Machine #10-24 x 2
Nut - Hex #10-24

Rope Stop

Screw - Bail Retaining

Boit - Carriage 3/8-16 x 3/4t
Washer - Plastict

Spring Washert
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157255
152371
156125
153890
170142
314096
317016
416693
417741
417766
423319
425306
449587
451419
451492
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452318
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144899
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771691
775817
775858
778696
108878
783605
783613

Description

Blade Bolt

Rope Guide

Shoulder Boit - Ht. Adj.t

Eye Bolt

Sprocket - 8 Tooth

Roll Pin 3/16 x 1-1/4

Cotter Pin 1/8 x 1

Pinion

Shaft - w/o Ht. Adj.

Shaft - w/ Ht. Adj.1

Bearing - Spherical

Chain

Bolt - Hex Head 1/4-20 x 5/8
Nut - Top Lock Flange 1/4-20
Nut - Top Lock Flange 3/8-16
Push Nut

Nut - Nylon Insert #10-24

Bolt - Thread Form 3/8-16 x 7/8
Bolt - Thread Form 1/4-20
Bolt - #10-24 x 1/2

Wheel Bolt - Front w/Ht. Adj.t
Wheel Bolt - Front w/o Ht. Adj.
Bolt - Flange Head 1/4-20 x 5/8
Bearing Plate

Deflector Assembly*

Spacer - Pivot

Spacer - w/o Ht. Adj.

Spacer - w/Ht. Adj.T

Roll Pin 3/16 x 1

Hitch Pin #3

Nut - Keps 1/4-20

Washer-3/8

Cable Tie

Washer - 3/8 Belleville

Nut - Top Lock 1/4-20

Control - Ground Drive
Washer - 3/8 Hardenedt
Decal - Starting Instructions
Rivet - Pop 3/16

Bracket - Pinion Tube

Bracket

Spring - Pinion Assy'y

Spring - Drive Control
Actuator Arm w/Ht. Adj.t
Actuator Arm w/o Ht. Adj.
Rod - Engagement w/o Ht. Adj.
Rod - Engagement w/Ht. Adj.T

NOTE: PARTS ARE RIGHT OR LEFT HAND AS VIEWED FROM THE OPERATOR POSITION
SPECIFICATIONS SUBJECT TO CHANGE WITHOUT PRIOR NOTICE
¢ INDICATES OPTIONAL EQUIPMENT

+ INDICATES MODEL 21-2261 ONLY
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